
1

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
NORTH COAST REGION

5550 Skylane Blvd, Suite A
Santa Rosa, CA 95403-1072

Phone (707) 576-2220 • Fax (707) 523-0135
California State Water Resources Control Board Website 

(http://www.waterboards.ca.gov)

ORDER No. R1-2022-0002
NPDES No. CA0023027

WDID NO. 1B84086OHUM

WASTE DISCHARGE REQUIREMENTS AND WATER RECYCLING 
REQUIREMENTS 

The following Permittee is subject to waste discharge requirements (WDRs) set forth in 
this Order:

Permittee Humboldt County Resort Improvement District No. 1

Name of Facility Shelter Cove Wastewater Treatment Facility

Facility Address Lower Pacific Drive at Wave Drive 
 Shelter Cove, CA 95589 
 Humboldt County 
[...]
Protection of Human Health (Carcinogens) ........................................................ F-38
Table F-10. Summary of Chronic Toxicity Results (TUc) – 2016 through 2021 ......... F-44
Table F-11. Summary of Chronic Toxicity Results (TST Approach) ........................... F-47
Attachment F-1. Resort Improvement District No. 1, Shelter Cove Wastewater 

Treatment Facility RPA Summary ...................................................................... F-70



Humboldt County
Resort Improvement District No. 1 Order R1-2022-0002
Shelter Cove WWTF NPDES NO. CA0023027

ATTACHMENT F – FACT SHEET F-3

ATTACHMENT F - FACT SHEET

As described in section 2.2 of this Order, the Regional Water Board incorporates this 
Fact Sheet as findings of the Regional Water Board supporting the issuance of this 
Order. This Fact Sheet includes the legal requirements and technical rationale that 
serve as the basis for the requirements of this Order.

This Order has been prepared under a standardized format to accommodate a broad 
range of discharge requirements for dischargers in California. Only those sections or 
subsections of this Order that are specifically identified as “not applicable” have been 
determined not to apply to this Permittee. Sections or subsections of this Order not 
specifically identified as “not applicable” are fully applicable to this Permittee.

1. PERMIT INFORMATION

The following table summarizes administrative information related to the Facility.

Table F-1. Facility Information

WDID 1B84086OHUM
Permittee Humboldt County Resort Improvement 

District No. 1
Name of Facility Shelter Cove Wastewater Treatment 

Facility
Facility Address Lower Pacific Drive at Wave Drive

Shelter Cove Road, Whitehorn, CA 95589
Humboldt County

Facility Contacts, Titles and Phones Christopher Christianson, Chief Plant 
Operator, (707) 986-1411
Justin Robbins, General Manager, 
(707) 986-7015

Authorized Person to Sign and Submit 
Reports

Christopher Christianson, Chief Plant 
Operator, (707) 986-1411
or other District staff with proper signatory 
authority

Mailing Address 9126 Shelter Cove Road, Whitehorn, CA 
95589 

Billing Address Same as mailing address
Type of Facility Publicly Owned Treatment Works (POTW)
Major or Minor Facility Minor
Threat to Water Quality 2



Humboldt County
Resort Improvement District No. 1 Order R1-2022-0002
Shelter Cove WWTF NPDES NO. CA0023027

ATTACHMENT F – FACT SHEET F-4

Complexity B
Pretreatment Program Not Applicable
Recycling Requirements Producer, Distributor
Facility Permitted Flow 0.17 million gallons per day (mgd) 

(average dry weather treatment capacity)
0.77 mgd (peak daily wet weather 
treatment capacity)

Facility Design Flow 0.17 mgd (average dry weather treatment 
capacity)
0.77 mgd (peak daily wet weather 
treatment capacity)

Watershed Cape Mendocino Hydrologic Unit
Receiving Water Pacific Ocean
Receiving Water Type Ocean Waters

1.1. The Humboldt County Resort Improvement District No. 1 (hereinafter Permittee) is 
the owner and operator of the Shelter Cove Wastewater Treatment Facility 
(hereinafter Facility), a Publicly Owned Treatment Works (POTW).

For the purposes of this Order, references to the “discharger” or “permittee” in 
applicable federal and state laws, regulations, plans, or policy are held to be 
equivalent to references to the Permittee herein.

The Permittee is authorized to discharge subject to waste discharge requirements 
(WDRs) in this Order at Discharge Location 001 described in Table 1 on the cover 
page of this Order. The Permittee may also complete the permitting process for 
the use of recycled water at Discharge Location 002 described in Table 1 on the 
cover page of this Order.

The Code of Federal Regulations at 40 C.F.R. section 122.46 limits the duration of 
National Pollutant Discharge Elimination System (NPDES) permits to be effective 
for a fixed term not to exceed five years. Accordingly, this Order limits the effective 
period for the discharge authorized by this Order (see Order page 2). Pursuant to 
California Code of Regulations (CCR), title 23, section 2235.4, the terms and 
conditions of an expired permit are automatically continued pending issuance of a 
new permit if all requirements of the federal NPDES regulations on continuation of 
expired permits are complied with.

1.2. The Facility discharges secondary treated wastewater to the Pacific Ocean, a 
water of the United States. The Permittee was previously regulated by Order No. 
R1-2015-0017 and National Pollutant Discharge Elimination System (NPDES) 
Permit No. CA0023027 adopted on May 7, 2015 and expired on June 30, 2020. 



Humboldt County
Resort Improvement District No. 1 Order R1-2022-0002
Shelter Cove WWTF NPDES NO. CA0023027

ATTACHMENT F – FACT SHEET F-5

Attachment B provides a map of the area around the Facility. Attachment C 
provides a flow schematic of the Facility. A site visit was conducted on June 9, 
2021 by U.S. EPA inspectors to observe operations. U.S. EPA transmitted an 
inspection report to Regional Water Board staff on August 12, 2021, documenting 
the site visit.

1.3. The Permittee filed a report of waste discharge and submitted an application for 
reissuance of its WDRs and NPDES permit on December 31, 2019. Supplemental 
information to complete the ROWD was submitted on January 6, 2020 and 
August 22, 2021. The application was deemed complete on August 25, 2021.

2. FACILITY DESCRIPTION

The Permittee owns and operates the Facility, a domestic wastewater collection, 
treatment, water recycling, and disposal facility that serves a population of 
approximately 693 within the Humboldt County Resort Improvement District, No. 1 in 
Shelter Cove, California.

2.1. Description of Wastewater and Biosolids Treatment and Controls

2.1.1. Collection System

The Permittee’s wastewater collection system consists of approximately 22 
miles of 6-, 8-, and 10-inch gravity pipeline, 1 mile of pressurized force mains, 
408 manholes, and 9 wastewater pump stations. Influent wastewater reaches 
the treatment system either by gravity from the north and east portions of the 
service area, or by force main from the central lift station located just south of 
the Facility. The central lift station ultimately receives wastewater emanating 
from the south and centrally located portions of the service area.

Seasonal population trends and large amounts of inflow and infiltration (I&I) to 
the collection system influence wastewater flows to the Facility. During the wet 
season (November through April), I&I accounts for the majority of the flow to the 
Facility, while the dry season (May through October) flows correspond to an 
increase in vacation residents and lower I&I. The Permittee instituted an I&I 
rehabilitation program in February 2008 as a compliance project in response to 
ACL Order No. R1-2007-0009. Per the Analysis of Influent Flow & Treatment 
Capacity in the ROWD, the Permittee continued to complete inspections and 
point repairs of the collection system during the term of Order No. R1-2015-
0017 by implementing its annual program of sewer cleaning, video inspection, 
and repair of manholes, sewer mains, and collection system laterals on a 
periodic, rotating basis. Accordingly, the Facility remained below the design 
peak daily wet weather flow of 0.77 mgd for the past 5 years with a peak flow of 
0.714 mgd that occurred on February 26, 2019 (see additional discussion in 
Fact Sheet section 2.2.2).



Humboldt County
Resort Improvement District No. 1 Order R1-2022-0002
Shelter Cove WWTF NPDES NO. CA0023027

ATTACHMENT F – FACT SHEET F-6

2.1.2. Wastewater Treatment Facility

The Facility treats domestic and commercial wastewater and has an average 
dry weather design treatment capacity of 0.17 mgd, an average wet weather 
treatment capacity of 0.27 mgd, and a peak daily wet weather treatment 
capacity of 0.77 mgd. The Facility is an extended aeration, activated sludge 
system comprised of two oxidation ditches, two clarifiers, chlorine contact 
chamber, and sulfur dioxide dechlorination. 

The Facility also includes a tertiary treatment filtration system for effluent reused 
for irrigation of the Shelter Cove Golf Course. For this process, disinfected 
wastewater from the chlorine contact chamber is dosed with a polymer for 
coagulation then routed to the filter building for filtration through either of two 
continuous backwash up-flow silica sand media filters. Filtered wastewater is 
stored in the building clearwell and then chlorinated downstream of the clearwell 
prior to discharging the 3,500 lineal feet to the golf course irrigation storage 
pond (90,000 gallons). 

This Order includes requirements for the production of recycled water but does 
not permit the use of recycled water at this time. The Permittee must complete 
tasks that include completion of a tracer study on the chlorine contact basin and 
potentially upgrade the Facility to meet recycled water requirements in title 22 of 
the California Code of Regulations. In addition, the Permittee needs to develop 
a Recycled Water Irrigation Management Plan that also includes an agronomic 
rate analysis for the recycled water use. After the Permittee receives approval 
from the State Water Board Division of Drinking Water (DDW) to resume the use 
of recycled water, the Permittee will need to enroll its use of recycled water 
under Order statewide Recycled Water General Order or this Order will need to 
be modified to include requirements for the use of recycled water, including any 
conditions for the production and use of recycled water included in a DDW 
acceptance letter.

During the winter period, all of the secondary treated effluent is discharged 
through Discharge Point 001 into the surf zone of the Pacific Ocean within the 
King Range National Conservation Area. During the spring, summer, and fall, 
some or all of the treated effluent has been discharged through Discharge Point 
002 to a storage pond that supplies a spray irrigation system on the Shelter 
Cove Golf Course, a nine-hole golf course.

Digested stabilized sludge is dewatered using a proprietary 12-bag sludge 
drying unit. Sludge from the clarifiers is mixed with a polymer and placed in filter 
bags that allow the liquid to escape while retaining the solids. The filtrate is 
returned to the secondary treatment process, and dried sludge is taken to the 
Humboldt County solid waste transfer station for landfill disposal.



Humboldt County
Resort Improvement District No. 1 Order R1-2022-0002
Shelter Cove WWTF NPDES NO. CA0023027

ATTACHMENT F – FACT SHEET F-7

2.2. Discharge Points and Receiving Waters

The receiving water for Discharge Point 001 (near waters of the King Range 
National Conservation Area) was designated by the State Water Resources 
Control Board (State Water Board) as an Area of Special Biological Significance 
(ASBS)7 on March 21, 1974. The California Ocean Plan prohibits waste 
discharges to ASBS; however, in 1983, the Regional and State Water Boards 
conducted public hearings regarding the discharge of treated effluent through the 
Permittee’s outfall into the ASBS. With the concurrence of U.S. EPA, the Regional 
and State Water Boards found that (1) the discharge of treated wastewater was 
not resulting in water quality impacts, and (2) there was no practical alternative to 
the continued discharge of treated and disinfected wastewater to the ASBS. The 
agencies determined that continued discharge in the ASBS should be permitted as 
long as no water quality impacts occur. 

Resolution No. 83-81 was adopted on October 5, 1983 and allowed an exception 
for the Facility’s discharge to the ASBS provided that: (1) The effluent is 
dechlorinated prior to discharge, (2) the discharge is limited to the [then] current 
design capacity, (3) effluent monitoring is performed; and (4) periodic evaluations 
of the marine environment are conducted.

On September 20, 2007, the Regional Water Board requested that the Permittee 
conduct an evaluation of the marine environment. Resolution No. 83-81 did not 
provide any specific guidance as to the requirements of the periodic evaluations; 
therefore, the September 20, 2007 letter included directives from the Regional 
Water Board. These directives were, in part, based upon a study conducted by the 
Permittee in 1983 which demonstrated that the Permittee was not impacting the 
marine environment. The Regional Water Board requested that a report be 
submitted which required effluent monitoring for Ocean Plan Table 3 pollutants, 
acute toxicity effluent analysis, a photographic survey of intertidal flora and fauna, 
an analysis of influent flow and treatment capacity, and an analysis of chlorination 
practices. The requested report was submitted by the Permittee in a September 
2008 (2008 Report). 

Based on the findings of the 2008 Report, the Regional Water Board determined 
that the requirements to allow the exception for the Facility’s discharge to the 
ASBS had been satisfied. Those findings continue to be satisfied based on the 
following current information:

7 Effective January 1, 2003, all ASBS in California were reclassified as State Water 
Quality Protection Areas (SWQPA).



Humboldt County
Resort Improvement District No. 1 Order R1-2022-0002
Shelter Cove WWTF NPDES NO. CA0023027

ATTACHMENT F – FACT SHEET F-8

2.2.1. Prior to discharge to the ocean, the effluent is dechlorinated using sulfur dioxide. 
During the term of the 2015 permit, the minimum recorded contact time was 56 
minutes based on the peak wet weather flow that occurred on February 26, 
2019. Chlorine residual was not detected in the effluent at a detection level of 
0.05 mg/L based on daily monitoring data collected between July 2015 and 
June 2021.

2.2.2. The Permittee’s Influent Flow and Treatment Capacity Analysis submitted with 
the ROWD provides an analysis of the design capacity of the Facility, comparing 
the design flows to actual 2015-2018 flows. Regional Water Board staff added 
the analysis of 2019 and 2020 flows. The analysis demonstrates that the 
discharge flow is within the design capacity of the Facility. Table F-2 
summarizes the flow analysis completed by the Permittee through 2018 and by 
Regional Water Board staff through 2020.

Table F-2. Facility Design Criteria and Actual Discharge Flows

Flow Units Design Actual 
2014

Actual 
2015

Actual 
2016 

Actual 
2017 

Actual 
2018 

Actual 
2019 

Actual 
2020 

Average 
Dry 

Weather 
mgd 0.17 0.098 0.098 0.093 0.073 0.082 0.059 0.044 

Peak Dry 
Weather mgd 0.46 0.192 0.213 0.197 0.172 0.269 0.154 0.161 

Average 
Wet 

Weather 
mgd -- 0.13 0.141 0.174 0.155 0.089 0.114 0.066 

Peak Wet 
Weather mgd 0.77 0.552 0.541 0.537 0.538 0.509 0.714 0.318 

As shown in Table F-2, the actual flows are well below the design flows. Census 
data shows that the population has grown over the years from 340 people in 
2000, to 693 in 2010, to 774 in 2020, yet overall, flows have decreased. The 
Permittee’s Analysis of Influent Flow and Treatment Capacity submitted with the 
ROWD in January 2020 indicated that the peak dry weather flow in 2018 was 
likely erroneously high due to a malfunctioning influent flow meter. Since 2019, 
the chlorine contact chamber’s influent flow meter has been used to report plant 
flows until the malfunctioning influent flow meter issue is resolved. The 
Permittee installed a new influent flow meter in August 2021, and at the time of 
this writing is waiting for ordered parts to arrive to complete the activation of the 
meter. Global supply chain issues due to the COVID-19 pandemic have caused 
delays, thus, a definitive schedule for completing the activation of the influent 



Humboldt County
Resort Improvement District No. 1 Order R1-2022-0002
Shelter Cove WWTF NPDES NO. CA0023027

ATTACHMENT F – FACT SHEET F-9

flow meter is unknown. The Permittee hopes that the meter will be activated 
before the end of 2021. 

Furthermore, the discharge from the Facility is primarily a factor of I&I and not 